| suaizekpol | BE¥EE | B | 20wow
SN41S2-R NOTE:When ordering spare parts.Please state the part name and part number.

Item | Part NO. Description Q'ty | Item | Part NO. Description Q'ty | Item | Part NO. Description o'ty
1 104106 |Screw M4 1 34 104204 [Shingle Guide Assy 1 69 100090 |Pin, Spring 1
2 104209 |Pin, Spirol 1 35 104130 |Bushing, Magazine Cover 1 70 100301 [Screw, SBHCS M5 1
3 104107 |O-Ring 1 36 104131 |Nose S2 1 71 100530 [Screw M5 7
4 104108 |Valve Energy Control 1 37 104235 |Protector, Rear Frame 1 72 100208 [Screw 2
5 100066 |Pin, Spirol 1 38 101673 |Adjuster, Trip 1 73 100067 |[Assembly, Trigger 1
7 104110 |Screw 1 39 104133 | Arm, Upper Contact 1 74 104142 |Anchor, Pusher Spring 1
8 104114 |Tube,Exhaust 1 40 104135 [Wearplate (1IN) 1 75 104172 |Pin,Special 1
9 104115 |Seal,Check 1 41 104137 |Plate,Nose 1 76 104173 |Pin, Nose 2
10 103355  |Driver (1IN) 1 42 104138 |Gasket,End Cap L/P 1 80 120143 |KIT-SEQUENTIAL. (1)
11 104116 |Bracket, Magazine 1 43 104139 |Exhaust Deflector 1 84 104179 |O-Ring 1
12 104117 |Bushing,Toggle Pin 1 44 104140 |Cover, Magazine 1 86 104182 |O-Ring 1
13 104211 |Assembly-Magaine 1 46 104143 |Arm Guide Assembly 1 87 104181 |O-Ring 1
14 105007 |Pusher (1IN) 1 47 104148 |Spring, Compression 1 89 104186 |Spring, Compression 1
15 100977 |Toggle,Magazine 1 48 103357 |Washer, Piston 1 90 104187 |[Seal, Exhaust 1
16 104118 |Spring,Cover 1 49 104112 |Assy, Standard Module 1 92 104228 |O-Ring 2
17 104119 |Latch,Magazine 1 50 104205 |[Spring, Extension 1 93 104183 |Assembly, Head Valve 1
18 104120 |Sleeve,Bracket 1 51 100571 |Nut,Nylon M5 2 97 104230 |Wear Guide 2
19 104121 |Spring,Compression 1 52 101018 |Nut M6 4 98 104176 |O-Ring 1

20 101003 |Handle, Pusher 1 53 100220 |Pin, Spring 1 |MOQ for items in the following categories is 10pcs, order
21 100980 |Disc,Latch Stop 1 54 104149 |Pin, Roll M4 2 |quantities under 10pcs for these items will be adjusted
22 100978 |Pin, Spring 1 57 104158 |Frame 1 |1. Orings — not included in the oring kits

23 104122 |Bumper, Top L/P 1 58 104160 |Cap, End L/P 1 |2. Screws, bolts

24 103356 |Piston 1 59 104162 |Pin, Spiral 1 3. Pins -roll pin, solid pins

25 104123 |Cap, Sleeve L/P 1 60 104163 |Top Guide 1 |4. Standard washers — not special washers.

26 104124 |Ring, Piston 1 61 104227 |Washer M6 1 |5. Nuts

27 104125 |Sleeve, Cylinder L/P 1 62 104165 |Pin, Spring 1

28 104126 |Bumper, Lower L/P 1 63 104213 |Tip Core 1

29 104127 |Bulkhead, Sleeve L/P 1 64 100332 |O-Ring 2

30 101675 |Lower Contact Arm-Roof 1 65 100029 |O-Ring 1

31 104128 |Cover, Trip L/P 1 66 101931 |O-Ring 1

32 104134 |Casting, Nose Cover 1 67 104169 |O-Ring 2

33 104129 |Protector, Front Frame L/P 1 68 100870 |Spring, Washer M5 3

SN41S2-R.B01B

Ver : SN4152.040B




